
COASTSIDE COUNTY WATER DISTRICT 

766 MAIN STREET 

HALF MOON BAY, CA 94019 

REGULAR MEETING OF THE BOARD OF DIRECTORS 

 Tuesday, June 9, 2020 - 7:00 p.m. 

     AGENDA 

On March 17, 2020, the Governor issued Executive Order N-29-20 suspending certain provisions of the 
Ralph M. Brown Act in order to allow for local legislative bodies to conduct their meetings telephonically 
or by other electronic means.  Pursuant to the Shelter-in-Place Order issued by the San Mateo County 
Health Officer on March 16, 2020, as revised on March 31, 2020, the statewide Shelter-in-Place Order issued 
by the Governor in Executive Order N-33-20 on March 19, 2020, and the CDC’s social distancing guidelines 
which discourage large public gatherings, the Boardroom will not be open for the May 12, 2020 Regular 
[...]
mgd backwash pumping station. Also designed gunnite-lined ponds. His 
innovative approach of utilizing innovative technologies, such as the 
ACTIFLO process and high-rate deep bed filters, allowed the 45 mgd plant 
expansion to occur on the existing site with a savings of more than $3 mil lion 
over conventional low rate technology. 

City of Vacaville, Diatomaceous Earth Water Treatment Plant, Vacaville, 
California 
Project manager/engineer for design and construction of improvements to 
the 12 mgd diatomaceous earth water treatment plant. Improvements 
designed included drum screen; new diatomaceous earth filtration, piping, 

2 



RICHARD G. STRAITON, PE 

valves, and controls; filter-to-waste piping; chemical feed systems; drying 
beds; baffled clearwell; and vertical turbine booster pumping station. In 
addition, provided support during construction and gained approval of the 1.5 
gpm/sf filtration rate. 

City of Albert Lea, South Water Treatment Plant, Albert Lea, Minnesota 
The South Water Treatment Plant was experiencing a number of 
deficiencies, which included an inadequate aeration system, high hydraulic 
loading rates to the existing filters, large filter media, small clearwell volume, 
leaking filters, and an energy inefficient building. Evaluated the feasibility of 
expanding the treatment facility, modifying the existing backwash tank, and 
constructing a new treatment building. Provided technical input for the design 
of the new treatment facility. 

Coos Bay I North Bend Water Board, Pony Creek Water Treatment Plant 
Expansion, Coos Bay, Oregon 
Provided design support for $10 million expansion of the 8 mgd Pony Creek 
Water Treatment Plant to 12 mgd. Improvements addressed major water 
quality and supply, treatment, distribution, structural, energy, site piping, 
security, distribution, and permitting issues. Improvements included 
installation of rapid mixing and mechanical f locculation; conversion to high
rate clarification using plate settlers and high-rate filtration using deep dual 
media; expansion of backwash pumping station and upgrades to low-lift 
pumping station; conversion of the backwash storage tank to a clearwell for 
primary disinfection; finished water distribution improvements, and 
construction of a new building that houses a new high-service pumping 
station, blower, and chemical feed facilities. 

Rancho Murieta Community Services District, Rio Oso Tank 
Rehabilitation, Rancho Murieta, California 
Principal-in-Charge for preliminary design and design of improvements to 
rehabilitate the 1.2 million-gallon (MG) welded steel Rio Oso Tank, which 
was plaqued with corrosion problems. Improvements included replacing 
structural members in the tank roof, bringing the tank up to current seismic 
code by adding a new steel plate around the perimeter of the lower tank wall 
and constructing a new foundation at the perimeter of the existing tank 
foundation with new anchorage, recoating the tank, and providing temporary 
bypass and storage facilities to ensure adequate fi re flow storage while the 
Rio Oso Tank is off-line. 

California Department of Corrections, Pelican Bay Prison Wastewater 
Treatment Plant, Pelican Bay, California 
Project engineer for design of improvements to the 0.8 mgd Pelican Bay 
Prison advanced wastewater treatment plant, including headworks, oxidation 
ditch, and dynasand continuous backwash filter. The headworks design 
included fine screening, screening washer, grinder, flow metering, and 
control gates. 

3 



RICHARD G. STRATTON, PE 

Carmel Area Wastewater District, Wastewater Treatment Plant 
Improvements, Carmel , California 
Quality control reviewer for design of improvements to the 4 mgd water 
reclamation plant, including Dynasand continuous backwash filters. 

City of lone, Filtration System, lone, California 
Designed a Parkson dynasand upflow continuous backwash filtration system 
for 1.2 mgd Castle Oaks effluent reclamation facility. 

City of San Jose, Filter Rehabilitation , San Jose, California 
HOR project manager for condition assessment and conceptual design for 
filter rehabilitation improvements at the 167 mgd San Jose-Santa Clara 
Regional Wastewater Facility. The comprehensive condition assessment of 
the filtration process consisted of visual inspections and limited non
destructive/operational testing. The process mechanical component, 
structural, electrical, and instrumentation systems were reviewed, and 
operability and maintenability of the filtration process was evaluated. The 
condition assessment report summarizes the results of the condition 
assessment, and includes estimates on years of remaining useful life, and 
identifies and prioritizes what specific areas need repairs or replacement. 
Also provided preliminary evaluation of alternatives. Filter rehabilitation 
alternatives that were evaluated included rehabilitation of the existing 
granular media filters, new granular media filters in a new location, and a 
combination of existing granular media filter rehabilitation and new cloth or 
steel disk fi lters. Alternatives for equipping the filters with air scour systems 
that were evaluated included air scour with gravel, air scour with panels, and 
air scour with new underdrains. Recommended improvements included 
replacing the fil ter media, installing air scour system in filters for backwash, 
and installing air supply system for filter air scour. A preliminary site layout, 
preliminary process mechanical plans and sections of significant facilities 
with preliminary dimensions to facilitate estimating, preliminary electrical 
single line diagram, Class 5 opinion of probable construction cost, and 
preliminary process and instrumentation diagrams were prepared for the 
recommended alternative. 

City of Pocatello, Wastewater Treatment Plant Phase 1 Improvements, 
Pocatello, Idaho 
Designed dual media filtration facilities during Phase 1 upgrades to the 7 
mgd wastewater treatment plant. Improvements were needed to met the new 
NP DES permit effluent limitations for total phosphorus (TP) that were derived 
from a Total Maximum Daily Loading (TMDL) for TP, and also included a 
new 28 mgd ultraviolet (UV) disinfection facility, aeration basin upgrade to 
biological nutrient removal (BNR), and headworks screening with 
washer/compactor facilities. 

4 



EDUCATION 
M.S .. Civil and 
Environmental 
Engineering, Texas A&M 
University, College 
Station 

B.S., Civil Engineering, 
Visvesvaraya National 
Institute of Technology 
(VNIT), Nagpur, India 

REGISTRATIONS 
Professional Civil Engineer, 
California, 
No. C89353 
Texas, No. 118815 

PROFESSIONAL 
MEMBERSHIPS 
California Water 
Environment Association, 
Young Professionals 
Committee Chair 
(2018 & 2019) 

Water Environment 
Association of Texas, 
Treasurer (2016), 
Secretary (2015), Young 
Professionals Chair 
(2013 & 2014) 

HDRTENURE 
2 Years 

INDUSTRY TENURE 
9 Years 

Ambarish Ravi. PE 

Project Engineer 

Ambarish is a civil engineer with 9 years of experience managing, planning, 
and designing projects in the water industry that have included water and 
wastewater treatment plants, storage tanks, and pump stations. He has led 
the design on planning level studies, conceptual and preliminary design, and 
final design for green-field and rehabilitation projects. He has also supported 
projects during their construction phase. His project management experience 
includes working with large teams in multiple regions and managing design, 
budgets, schedules, project risks, and staffing resources. 

SELECT RELEVANT EXPERIENCE 

San Benito County Water District, Water Supply Facility Plan and 
Feasibility Study, Hollister, California 
Ambarish is the project manager for this facility planning project to determine 
water supply options to provide fire flow and meet the future water demand 
for the Hollister Urban Area. Water supply facilities included conceptual 
design of water wells, evaluation of groundwater hardness treatment options, 
such as pellet softening and ion exchange, and comparison to water from 
wells that did not require treatment, but needed extensive pipelines. Other 
facilities included booster pumping facilities and storage tanks. 

Baytown Area Water Authority, Surface Water Treatment Plant, 
Baytown, Texas 
Ambarish was the assistant project manager for the preliminary and final 
design of a green-field 6 MGD surface water treatment plant. The project 
scope included the preparation of a preliminary engineering report and final 
design contract documents. His role included the design of a canal raw water 
intake structure, two 5 million gallon forebays, 6 MGD low-lift pump stations, 
high-rate Superpulsator clarifiers, dual-media self-backwashing filters, 
chemical feed and storage systems, sludge lagoons, and sludge land 
application processes. The chemical design of the facili ty involved dosing 
chloramines and chlorine dioxide for disinfection, ferric chloride and polymer 
for coagulation, zinc polyphosphates, and caustic soda. Ambarish was also 
involved the site development and yard piping plan. 

City of Houston, Northeast Water Purification Plant Sludge System 
Rehabilitation, Houston, Texas 

The existing 80 MGD surface water treatment plant had issues 
producing 80 MGD water due to bottlenecks in the sludge 
management processes. As the assistant project manager, Ambarish 
prepared a preliminary engineering report for rehabilitation of the 
sludge management processes, including the addition of a gravity 
thickener, modification to the chemical process, sludge homogenizing 



Ambarish Ravi, PE 

1-)~ 

tank and sludge pumps, and the addition of a two-story dewatering 
building that housed four belt presses and five conveyors. 

City of San Mateo, Nutrient Removal and Wet Weather Flow 
Management Upgrade and Expansion, San Mateo, California 
Ambarish is a project engineer providing schematic design and final design 
services for headworks, primary and secondary treatment improvements to 
the 60 MGD (wet weather) San Mateo/Estero Municipal Improvement District 
(EMID) Wastewater Treatment Plant. Ambarish is the design lead for 
rehabilitation and repurposing of five existing aeration basins into a wet 
weather flow equalization system and modifications to the existing pumping 
system into a flow equalization pumping station. The effort involved the use 
of a 30 scanning LiDAR device to document existing equipment and using 
that as a base for demolition and as a background for the Revit 30 model. 
Ambarish is also responsible for the connection of proposed solids piping 
from the headworks, primary and secondary systems to existing solids 
treatment facilities. 

Gulf Coast Water Authority, Water Treatment Plant Solids Management 
Improvements, Texas City, Texas 
Ambarish was the assistant project manager for the preliminary and final 
design that involved improvements to the sludge management systems for 
an existing 50 MGD surface water treatment plant. Two 12 MG sludge 
lagoons, a 50-year life monofill, detention ponds and pump stations were 
part of the project. The project also involved a permit application process for 
the monofill that involved public hearings. 

Harris County Munic ipal Utility District #167, Wastewater Treatment 
Plant Rehabilitation and Expansion, Houston, Texas 
Ambarish was the project engineer for the rehabilitation of existing faci lities 
and expansion of a wastewater treatment plant from 4 MGD to 6.4 MGD (wet 
weather capacity) and the addition of sludge processing facilities. Ambarish 
led the design of new clarifiers, aeration basins, thickeners, coarse bubble 
diffusers, blowers, and return/waste activated sludge pumps, belt press, belt 
conveyors and a belt press building. The existing clarifiers, aerobic digesters 
and pumping systems were also rehabilitated. 2 existing treatment trains and 
outfalls were combined into one treatment train and the second treatment 
train was converted to sludge processing facilities. Construction phase 
support services were provided for the project during its construction. 

Harris County Munic ipal Utility District #167, Lift Station Rehabilitation, 
Houston, Texas 
Ambarish was the project engineer for the rehabilitation of five lift stations in 
HCMUD #167. All 13 pumps with a combined capacity of 15 MGD in the five 
lift stations were replaced with chopper pumps to resolve pump ragging 
issues and the existing piping and valves in the lift stations were replaced 
and rehabilitated. He also provided construction phase support for project. 

2 



Ambarish Ravi, PE 

City of Vallejo, Lakes Water System Water Supply Alternatives Analysis 
Vallejo, California 
Ambarish was the assistant project manager for this project evaluating 
various alternatives to increase water supply to the City's Lakes Water 
System by 1 MGD. Multiple water treatment alternatives, such as GAC 
Filtration, Actiflo Carb, and Ion Exchange processes were evaluated. 
Treatment alternatives were also compared to non-treatment alternative, 
such as pumping and storage facilities required to supply water from the 
City's main distribution system. The project also included assessment of 
storage required in the distribution system. 

San Jacinto River Authority, Concrete Reservoir Design, Woodlands, 
Texas 
Ambarish was the assistant project manager for this project that involved the 
demolition and replacement of a 1.8 MG concrete reservoir and associated 
civil, mechanical and electrical improvements. The project included 
abatement of asbestos during tank demolition. His role included construction 
phase support and oversight of start-up and commissioning activities. 

San Jacinto River Authority, Glass-fused-to-steel Standpipe Design, 
Conroe, Texas 
Ambarish was the project engineer for the design of a 120-foot tall, 25-foot 
diameter glass-fused-to-steel standpipe with a 450,000-gallon capacity. The 
project included design of an altitude valve for shutoff and site improvements 
at a green-field site. Services provided include construction phase support 
and oversight of start-up and commissioning activities. 

City of Houston, Water Quality and Corrosion Control Study, Houston, 
Texas 
As a project engineer, Ambarish investigated the reasons for the increase in 
water quality complaints for the City's Kingwood service region . Water quality 
complaints for a period of 10 years were analyzed to identify trends in 
complaints and correlate them to seasons, vicinity to elevated storage tanks, 
pipe breaks, and facility startups. Bench scale testing of the corrosion 
inhibitor used in the water plants were carried out. Recommendations were 
provided to reduce the water quality complaints that included the testing and 
replacement of the corrosion inhibitor. 

City of San Luis Obispo, Program Management for WRRF Upgrade, San 
Luis Obispo, California 

Ambaris~ is the project manager for this project to provide program 
management services for upgrades to the City's 5.1 mgd dry weather (22 
mgd wet weather) water resource recovery facility. Services provided include 
managing project documentation, status, controls, and correspondence; 
administering project funding applications with state agencies and managing 
the design engineer during preliminary and final design. The current phase of 
the project involves program management during the construction phase. 

3 



STAFF REPORT 

To: Coastside County Water District Board of Directors 

From:  Mary Rogren, General Manager 

Agenda: June 9, 2020 

Report 
 Date: June 5, 2020 

Subject: 1) Update the District’s Organization Chart to a) Eliminate the
Assistant General Manager Position; b) add an Accounting Manager 
Position; and c) Add a Maintenance Worker Position;  2) Approve the 
Accounting Manager Job Classification; 3) Adopt an Amended Salary 
Schedule that a) Removes the Assistant General Manager Position; b) 
Adds the Accounting Manager Position; and c) Includes a Cost of 